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Report No. : FR402403B

Appendix B. AC Conducted Emission Test Results

: i Temperature : 22~24°C
Test Engineer : |Yuki Tang : —
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Line

Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Level (dBuV) Date: 2025-02-12
100
a71.5
75.0
62.5 FEC15C_QP
I
50.0 | JfL FCC 15C_AVG
4 L
375 1
25.0
12.5
%05 0.5 1 2 5 10 20 30
Frequency (MHz)
Site s CO02-52
Condition : FCC 15C_QP LISN_2024-L-1 LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz  dBuv dE  dBuV  dEuv dE dB
1 @.16 37.28 -18.37 55.65 17.6@ 9.67 10.81 Average
2 @.16 47.38 -18.27 65.65 27.7@ 9.67 18.81 QP
3 @.26 27.44 -24.12 51.56 7.7@8 9.7@8 18.84 Average
4 @.26 37.74 -23.82 61.56 18.8@ 9.78 18.84 QP
5 @.43 25.32 -21.88 47.20 5.6@ 9.63 10.89 Average
& @.43 41.32 -15.88 57.20 21.68@ 9.63 18.89 QP
7 @.58 34.83 -11.17 46.88 15.1@ 9.62 18.11 Average
8 * @.58 47.33 -8.67 56.8@ 27.6@ 9.62 18.11 QP
g @.55 28.85 -17.95 46.88 8.3@8 9.63 18.12 Average
1@ @.55 42.35 -13.65 56.88 22.6@ 9.63 18.12 QP
11 5.98 35.62 -13.38 50.88 16.71 9.61 10.30 Average
12 5.08 47.72 -12.28 6@.8@ 27.81 9.61 1@.3@ QP
Sporton International Inc. (ShenZhen) Page Number : Bl of B2
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. . Temperature : 22~24°C
Test Engineer : |Yuki Tang : =
Relative Humidity : |44~50%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
Date: 2025-02-11
100 Level {(dBuV) (3
87.5
75.0
62.5 FEC15C_QP
I
50.0 | A FCC 15C_AVG
;
37.5(1
25.0 1
125
%0.15 0.5 1 2 5 10 20 30
Frequency (MHz)
Site : C002-57
Condition : FCC 15C_QP LTSN_2024-N-1 NEUTRAL
Over Limit Read LISN Cable
Freq Lewel Limit Line Lewel Factor Loss Remark
MHz dBuv dB dBuY dBuv dB dB
1 @.16 34.84 -28.85 55.689 15.1@ 9.73 18.81 Average
2 @8.16 43.e4 -22.65 B5.09 23.3@ 9.73 1le.el QpP
3 8.45 27.99 -18.94 46.93 .28 9.78 18.89 Average
4 @.45 41.89 -15.84 56.93 21.3@ 9.78 1l1e.e9 QP
5 @8.51 34.88 -11.28 460.88 15.88 9.69 1€.11 Average
B * 8.51 44.38 -11.78 56.88 24.58 9.69 18.11 QP
7 @8.56 38.41 -15.59 46.88 1@.68 9.69 18.12 Average
a8 @8.56 43.11 -12.89 56.88 23.3@ 9.69 1@.12 QP
9 5.74 31.84 -18.956 56.8e 1l1.1@ 9.65 18.29 Average
1@ 5.74 44 .64 -15.36 ©8.88 24.70 9.65 18.29 QP
11 6.95 22.8@8 -27.28 G56.88 2.88 9.64 18.36 Average
12 6.95 3B.28 -21.88 o0@.80 18.:2@ 9.64 1€.36 QP
Note:
1. Level(dBpV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBpV) — Limit Line(dBuV)
Sporton International Inc. (ShenZhen) Page Number : B2 of B2

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: WYPS3111




s ss. FCC RF Test Report Report No. : FR402403B

Appendix C. Radiated Spurious Emission Test Data

Relative Humidity : 50%
Test Engineer : Wenbo Xiao
Temperature : 20C~22C
Radiated Spurious Emission Test Modes
Mode (BMaSS) Antenna Modulation Channel | Frequency g::z RU Remark

Mode 4 2400-2483.5 10 Bluetooth-LE 00 2402 1Mbps - -
Mode 5 2400-2483.5 10 Bluetooth-LE 19 2440 1Mbps - -
Mode 6 2400-2483.5 10 Bluetooth-LE 39 2480 1Mbps - -
Mode 7 2400-2483.5 10 Bluetooth-LE 00 2402 2Mbps - -
Mode 8 2400-2483.5 10 Bluetooth-LE 19 2440 2Mbps - -
Mode 9 2400-2483.5 10 Bluetooth-LE 39 2480 2Mbps - -
Mode 13 2400-2483.5 11 Bluetooth-LE 00 2402 1Mbps - -
Mode 14 2400-2483.5 11 Bluetooth-LE 19 2440 1Mbps - -
Mode 15 2400-2483.5 11 Bluetooth-LE 39 2480 1Mbps - -
Mode 16 2400-2483.5 11 Bluetooth-LE 00 2402 2Mbps - -
Mode 17 2400-2483.5 11 Bluetooth-LE 19 2440 2Mbps - -
Mode 18 2400-2483.5 11 Bluetooth-LE 39 2480 2Mbps - -
Mode 34 2400-2483.5 10 Bluetooth-LE-LF 00 2402 2Mbps - LF

10 Bluetooth-LE 00 2402 2Mbps - -
Mode 35 2400-2483.5

3 LTE B48

Sporton International Inc. (Shenzhen) Page Number : Clof C34
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Summary of each worse mode

Mode Modulation Ch. (FereHg) (dléi(/ellm‘ (dlé'urme M(zrg)m ‘ Pol. Zﬁgk ‘ Result‘ Remark
4 Bluetooth-LE 00 2389.80 | 38.35 54.00 -15.65 \% AVERAGE Pass | Band Edge
4 Bluetooth-LE 00 4804.00 | 44.83 74.00 -29.17 H Peak Pass | Harmonic
5 Bluetooth-LE 19 - - - - - - - Band Edge
5 Bluetooth-LE 19 4880.00 | 44.44 74.00 -29.56 H Peak Pass | Harmonic
6 Bluetooth-LE 39 2483.78 35.31 54.00 -18.69 \Y AVERAGE Pass | Band Edge
6 Bluetooth-LE 39 4960.00 44.62 74.00 -29.38 \% Peak Pass | Harmonic
7 Bluetooth-LE 00 2389.91 40.90 54.00 -13.10 \Y AVERAGE Pass | Band Edge
7 Bluetooth-LE 00 4804.00 44.27 74.00 -29.73 \% Peak Pass | Harmonic
8 Bluetooth-LE 19 - - - - - - - Band Edge
8 Bluetooth-LE 19 4880.00 | 43.94 74.00 -30.06 \% Peak Pass | Harmonic
9 Bluetooth-LE 39 2491.22 | 37.66 54.00 -16.34 H AVERAGE Pass | Band Edge
9 Bluetooth-LE 39 4960.00 | 44.27 74.00 -29.73 \% Peak Pass | Harmonic
13 Bluetooth-LE 00 2344.02 36.22 54.00 -17.78 \% AVERAGE Pass | Band Edge
13 Bluetooth-LE 00 4804.00 | 42.65 74.00 -31.35 \Y Peak Pass | Harmonic
14 Bluetooth-LE 19 - - - - - - - Band Edge
14 Bluetooth-LE 19 4880.00 | 43.66 74.00 -30.34 \% Peak Pass | Harmonic
15 Bluetooth-LE 39 2488.90 | 34.37 54.00 -19.63 H AVERAGE Pass | Band Edge
15 Bluetooth-LE 39 4960.00 | 43.14 74.00 -30.86 \% Peak Pass | Harmonic
16 Bluetooth-LE 00 2389.80 | 37.33 54.00 -16.67 \% AVERAGE Pass | Band Edge
16 Bluetooth-LE 00 4804.00 | 43.69 74.00 -30.31 \% Peak Pass | Harmonic
17 Bluetooth-LE 19 - - - - - - - Band Edge
17 Bluetooth-LE 19 7320.00 45.24 74.00 -28.76 \% Peak Pass | Harmonic
18 Bluetooth-LE 39 2483.64 36.21 54.00 -17.79 H AVERAGE Pass | Band Edge
18 Bluetooth-LE 39 7440.00 | 45.08 74.00 -28.92 \% Peak Pass | Harmonic
34 Bluetooth-LE-LF 00 31.94 29.50 40.00 -10.50 \% Peak Pass LF
35 Bluetooth-LE 00 2389.91 | 41.39 54.00 -12.61 H AVERAGE Pass | Band Edge
35 Bluetooth-LE 00 4804.00 | 46.52 74.00 -27.48 \% Peak Pass | Harmonic
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s ss. FCC RF Test Report Report No. : FR402403B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 10
Pol. Horizontal Fundamental
v i) Date: 2025-02-06 . Lo i) Date: 20250208
1225 1225
1040 1050
i15 i1 1
PEAK 14
1 104
525 1 525
Peak . : i i o ; . T PRI T ~ :
30 b
115 175
1 . 25 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos Linit Margin Read At Cable Preamp APos  TPos
freg Level Line (dB) Level Factor Loss Factor Remark freg level Line (dB) Level Factor Loss Factor Remark
Wodindn BN B & B o deg Wodwmdin BN B 0 B o deg
1 1389.59 47.78 74.00 -26.22 45.78 30.78 5.36 3414 300 99 PEAK 1 00,00 82,99 ----e weeee B0.98 30.78 5.37 3414 300 99 PEAK
v Vi) Date: 2025-02-06 L i) Date: 20250208
1225 1225
1040 1050
i15 i1 1
1 104
VG 54
525 525
Avg 1
30 b
Nyt bpatiim s e
115 175
1 0. Pki) 13, 2. 15 100 1400, 1800. 200, 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preamp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodindn BN B & B o deg Wodwmdin BN B 0 B o deg
1 2389.91 37.57 54.00 -16.45 35.55 30.78 5.36 3404 300 99 AVERAGE 1 2402.00 B1.89 -----v -oe-ee 79.88 30,78 537 3414 300 99 AVERAGE
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4
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 20250206 vl i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15 !
PEAK_74
104 14
25 1 25
Peak ‘ [ i b oot o o e
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.70 50.56 74.00 -13.44 48.56 30.78 5.36 3414 373 184 PEAK 1 2400.00 BB.18 ----ev -vnoe- B6.17 30.78 537 3414 373 184 PEAK
Lol i) Date: 20250206 Lol i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15 1
104 104
VG 54
525 525
Avg 1
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.80 38.35 54.00 -15.65 36.35 30.78 5.36 34.24 373 184 AVERAGE 1 240.00 83.38 ------ ------ BL.37 30.78 5.37 3414 373 184 AVERAGE
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Pol. Horizontal Vertical
Lo @) Date: 2025.02-21 . Lo di) Date: 2025-02-1
1225 1225
875 875
PEAK T4 PEAK 74
g g
AVG 54 AVG_54
Peak s 1 g e P . 1 4 oA
e T WWMWMW’W’W" ol i
Avg 30 30
115 .
3000 000, 9000, 12000. 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 4804.00 44.83 74.00 -9.17 64.34 36,39 £.94 G484 - - Peak 1 4804.00 43.63 74.00 -30.37 £3.14 3639 £.94 G484 - - Peak
Sporton International Inc. (Shenzhen) Page Number : C50fC34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



somoncas. FCC RF Test Report Report No. : FR402403B

Pol. Horizontal Vertical
.. Lol dBi) Date: 2025-02-1 Lol dBim) Date: 2025-02-1
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
WG 54 WG 54
Peak 528 1 ] o ” " | n .
ea I i R A i Mt
k) 30
Avg
115 fr.
3000 000, 1 15000, 18000 3000 G000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4880.00 44.44 74.00 -29.56 64.04 36.51 B.71 64.82 - - Peak 1 4880.00 43.92 74.00 -30.08 63.52 36.51 B.71 64.82 .- - Peak
1 T30.00 44.09 74.00 -29.91 62.03 36.88 10.18 65.00 --- - Peak 1 7320.00 43.41 74.00 -30.59 61.35 36.88 10.18 65.00 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C60f C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403B

6
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 20250205 vl i) Date: 20250205
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 1 525
Peak s 0 Ariyerih " L oA itk i i b Hy
10 Bi—— :
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2483.52 45.95 74.00 -18.05 43.80 30.80 5.6 3411 279 360 PEAK 1 M80.00 93.23 ---eev oomeee 91.08 30.80 5.46 3411 279 360 PEAK
Lol i) Date: 20250205 Lol i) Date: 20250205
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 VG 54
525 525
Avg ’
10 30
115 115
2480 243, Ust, 0. 4%, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2489.40 34.24 54.00 -19.76 32.07 30.80 5.47 3420 279 360 AVERAGE 1 2480.00 91.91 ------ ------ B9.76 30.80 5.46 3411 279 360 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C70of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranas. FCC RF Test Report

Report No. : FR402403B

6
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 20250205 vl i) Date: 20250205
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 1 525
Peak : ) WMWWWWWWMW T —
10 30
115 115
240 84, s, 02 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 283.80 46.73 74.00 -27.27 44.58 30.80 5.6 3411 100 281 PEAK 1 280.00 99.64 ----ev -omoee 97.49 30.80 5.46 3411 100 281 PEAK
Lol i) Date: 20250205 Lol i) Date: 20250205
1225 1225
1050 1040 1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
AV 10 ! 30 st
! ! -
115 115
2480 243, Ust, 4. 4%, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 248378 3531 54.00 -18.69 33.16 30.80 5.46 3411 100 281 AVERAGE 1 2480.00 98.49 ------ ------ 9.3 30.80 5.46 3411 100 281 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number : C8of C34




somoncas. FCC RF Test Report Report No. : FR402403B

Pol. Horizontal Vertical
.. Lol dBi) Date: 2025-02-1 Lol dBim) Date: 2025-02-1
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
WG 54 WG 54
Peak 528 9 2 ey o " 1 5 n -
€a I et L ety f bt et i
k) 30
Avg
115 fr.
3000 000, 1 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4960.00 43.95 74.00 -30.05 63.66 36.64 B.46 64.81 --- - Peak 1 4960.00 44.62 74.00 -29.38 64.33 36.64 B.46 64.81 --- - Peak
1 7440.00 3.9 74.00 -30.06 61.98 36.76 10.17 64.97 --- - Peak 1 7440.00 43.08 74.00 -30.92 61.12 36.76 10.17 64.97 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C90ofC34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



s ss. FCC RF Test Report Report No. : FR402403B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 20250206 vl i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15 1
PEAK_74
104 14
525 1 525
Peak L , Mol " 4o - b, ittt
10 B0 -
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.70 48.65 74.00 -15.35 46.65 30.78 5.36 3414 300 76 PEAK 1 402,00 BLT2 ----ev -omee- 1.1 078 537 4.4 300 76 PEAK
Lol i) Date: 20250206 Lol i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15
1
104 104
VG 54
525 525
Avg !
10 e 30 - o]
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.80 40.13 54.00 -13.87 38.13 30.78 5.36 34.24 300 76 AVERAGE 1 2402.00 78.69 ------ ------ 76.68 30.78 5.37 3414 300 76 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C10 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranas. FCC RF Test Report

Report No. : FR402403B

7
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 20250206 vl i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15 !
PEAK_74
104 14
525 1 525
Peak . ek . R SO, P e : il
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.70 49.31 74.00 -24.69 47.31 30.78 5.36 34.34 400 207 PEAK 1 200,00 B7.44 --vnev oomeee B5.43 30.78 5.37 3414 400 207 PEAK
Lol i) Date: 20250206 Lol i) Date: 2025-02-06
1225 1225
1050 1040
o5 o5 1
104 104
VG 54
525 525
Avg ]
LT[ —— o 35.0WWWWWW~““ it Tl
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.91 40.90 54.00 -13.10 38.96 30.78 5.36 34.24 400 207 AVERAGE 1 2402.00 85.08 ------ ------ B3.07 30.78 5.37 3414 460 207 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number : C11 of C34




SPORTON LAB.

FCC RF Test Report

Report No. : FR402403B

Pol. Horizontal Vertical

D8 - Date: 2025.03-27

. Level{BaVim) Oale; 20250327 ¢agLevel (dBuim]

1225 1

1 1

74 L

PEAK 74 PEAK 74
Peak
MG 54 MG 54

AVg M’#“‘M B ik e WL"WM o A= e R

7.5 17

3000 7600, 12200, 16800, 21400, 6000
3000 7600. 12200, 16600, 400, 26000
Fraquency (WHz) Fragquency (WHz)
S Lm ﬁ: Lﬁ::"';:i::: ‘:::ﬁ ?::: Afbos T/os _— Over Linit Resdintenna Cable Preamp AfPos T/Pos
Freq Llevel Limit Line Level Factor Loss Factor Remark
Mz dBuV/m B dBuV/m dBV dB/m B dB i deg — s — — — — — — —— —— —
Mz dBuV/m B dBuW/m dBWV dB/m B 4B e deg
1% 4804.00 43.89 -30.11 74.00 63.46 36.39 B.88 64.84 -~ Peak
1% 480400 4427 -29.73 74.00 63.84 36,30 B.B8 6484 .- - Peak

Sporton International Inc. (Shenzhen)

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number : C12 of C34




somoncas. FCC RF Test Report Report No. : FR402403B

Pol. Horizontal Vertical
.. Lol dBi) Date: 2025-02-1 Lol dBim) Date: 2025-02-1
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
o WG 54 WG 54
Peak WW"‘J g, e A A o P A ———————— ot
%0 30
Avg
115 fr.
3000 000, 9000, 1 15000, 18000 3000 G000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4880.00 43.55 74.00 -30.45 63.15 36.51 B8.71 64.82 .- - Peak 1 4880.00 43.94 74.00 -30.06 63.54 36.51 B.71 64.82 .- - Peak
1 T30.00 43.68 74.00 -30.3] 61.62 36.88 10.18 65.00 ---  --- Peak 1 730.00 4.1 74.80 -30.77 61.17 36.88 10.18 65.60 - -~ Peak
Sporton International Inc. (Shenzhen) Page Number : C13 0of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



s ss. FCC RF Test Report Report No. : FR402403B

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH39_2480MHz

ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 20260221 vl i) Date: 20250221
1225 1225
1050 1040 i
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 1 525
Peak o finalud A i Lo Nt i
10 3B “
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 295.80 46.04 74.00 -27.9 43.87 30.80 5.47 3410 190 32 PEAK 1 80.00 97.1 ----ev -onee- 9495 30.80 5.46 3411 1% 32 PEAK
Lol i) Date: 20260221 Lol i) Date: 20250221
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg 1
10 30 - et
At e i
115 115
2480 243, s, 4. 4%, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 8.2 37.66 54.00 -16.34 35.49 30.80 5.47 3420 150 312 AVERAGE 1 2480.00 95.16 ------ -=---- 93.01 30.80 5.6 3411 190 312 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : Cl4 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranas. FCC RF Test Report

Report No. : FR402403B

9
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 20260221 vl i) Date: 20250221
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 525
Peak 1 s T
%0 gt
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.66 44.60 74.00 -19.40 42.45 30.80 5.6 3411 100 303 PEAK 1 M80.00 9131 ---eev oomeee B9.16 30.80 5.46 3411 100 303 PEAK
Lol i) Date: 20260221 Lol i) Date: 20250221
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 VG 54
525 525
Avg 1
% % - -
115 115
2480 243, 88, 4. 4%, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 248114 36.01 54.00 -17.99 33.84 30.80 5.47 3420 100 303 AVERAGE 1 2480.00 89.39 ------ ------ B7.24 30.80 5.46 3411 100 303 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number : C150f C34




somoncas. FCC RF Test Report Report No. : FR402403B

Pol. Horizontal Vertical
.. Lol dBi) Date: 2025-02-1 Lol dBim) Date: 2025-02-1
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
o WG 54 WG 54
Peak MW"\J WMW"\? A S S i W L i AR o]
%0 30
Avg
115 fr.
3000 000, 9000, 12000, 15000, 18000 3000 G000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4960.00 43.37 74.00 -30.63 63.08 36.64 B.46 64.81 --- - Peak 1 4960.00 44.27 74.00 -29.73 63.98 36.64 B.46 64.81 --- - Peak
1 7440.00 43.61 74.00 -30.39 61.65 36.76 10.17 64.97 --- - Peak 1 7440.00 44.03 74.00 -29.97 62.07 36.76 10.17 64.97 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C16 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403B

13
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT 11
Pol. Horizontal Fundamental
. Lo i) Date: 20250206 vl i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15 1
PEAK_74
104 14
525 i 525
Peak P TR it i A Lesutl A i et -y
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
freg level Line (dB) Level Factor Loss Factor Remark freg Level Line (dB) Level Factor Loss Factor Remark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 16313 4438 74.00 -19.62 42.82 30.77 5.34 3415 300 93 PEAK 1 2400.00 B1.65 ----vv -=-om- 79.64 30.78 537 3414 300 93 PEAK
Lol i) Date: 20250206 Lol i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15 i
104 104
VG 54
525 525
Avg
% ! 0
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wodhindn B0 B 0 B o deg Wodin e BN B & B o deg
1 234591 34.00 54.00 -19.94 32,13 30.77 531 3416 300 93 AVERAGE 1 240200 80.29 ------ ------ 78,28 30.78 537 3414 300 93 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C17 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




saranas. FCC RF Test Report

Report No. : FR402403B

13
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH00_2402MHz
ANT 11
Pol. Vertical Fundamental
. Lo i) Date: 20250206 vl i) Date: 2025-02-06
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
525 1 525
Peak b AR itabtombgobt, g b W\\WMWM PITTRE SRR o A
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 132838 45.32 74.00 -18.68 43.41 30.77 531 3417 300 187 PEAK 1 2400.00 B9.B7 ----ev -omoe- B7.86 30.78 537 3414 300 187 PEAK
Lol i) Date: 20250206 Lol i) Date: 2025-02-06
1225 1225
1050 1040
ik ik !
104 104
VG 54
525 525
Avg 1
34 s 30 WMWVMW
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 134402 36.22 54.00 -17.78 3429 30.77 531 34.06 300 187 AVERAGE 1 2402.00 86.83 ------ ------ B4.82 30.78 5.37 3414 300 187 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C18 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




somoncas. FCC RF Test Report Report No. : FR402403B

Pol. Horizontal Vertical
Lo @) Date: 20250209 . Lo di) Date: 2025-02-1
1225 1225
815 875
PEAK 74 PEAK T4
100 100
VG 54 G 5
Peak 525 1 . et
[N b)ww . e WWMM’V'MWHWMM M”\WWWW" it
Avg 30 30
175 fr
3000 6000. 9000 12000. 15000. 18000 3000 6000. 9000, 12000. 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 4804.00 4233 74.00 -31.67 61.84 36,39 £.94 G484 - --- Peak 1 4804.00 42.65 74.00 -31.35 6216 36.39 £.94 G484 - - Peak
Sporton International Inc. (Shenzhen) Page Number : C19 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



somoncas. FCC RF Test Report Report No. : FR402403B

Pol. Horizontal Vertical
Lol Date: 025,029 Lol Date: 2025029
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
G 54 G 54
Peak 515 !
WA S N B L WWWWWW o
k) 30
Avg
115 fr.
3000 000, 1 15000, 18000 3000 G000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4880.00 40.28 74.00 -33.77 59.88 36.51 B.71 64.82 .- - Peak 1 4880.00 43.66 74.00 -30.34 63.26 36.51 B.71 64.82 --- - Peak
1 730.00 40.9 74.00 -33.07 58.92 36.88 10.18 65.00 --- - Peak 1 7320.00 43.05 74.00 -30.95 60.99 36.88 10.18 65.00 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C20 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595



saranas. FCC RF Test Report

Report No. : FR402403B

15
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 11
Pol. Horizontal Fundamental
. Lo i) Date: 20250206 vl i) Date: 2025-02-06
1225 1225
1050 1040
1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 ] 525
Peak n b " T T L
10 30
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 M90.62 44.54 74.00 -19.46 42.37 30.80 5.47 3410 100 26 PEAK 1 80.00 90.24 ----ev -onee- B8.09 30.80 5.6 3411 100 26 PEAK
Lol i) Date: 20250206 Lol i) Date: 2025-02-06
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 VG 54
525 525
Avg !
10 30 ]
s it
115 115
2480 2434, 88, 0. 4%, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2488.90 34.37 54.00 -19.63 32.20 30.80 5.47 3410 100 26 AVERAGE 1 2480.00 89.17 ------ -=---- B7.02 30.80 5.6 3411 100 26 AVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number 1 C21 0of C34




saranas. FCC RF Test Report

Report No. : FR402403B

15
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 11
Pol. Vertical Fundamental
. Lo i) Date: 20250206 vl i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 i 525
Peak Nt " " g " " ) " M’LJ.”" ’ ik " ~ Pt
10 30
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 M95.14 44.04 74.00 -19.9 41.87 30.80 5.47 3410 400 4 PEAK 1 280.00 78,83 ----ev -onoe- 76.68 30.80 5.46 3411 400 4 PEAK
Lol i) Date: 20250206 Lol i) Date: 2025-02-06
1225 1225
1050 1040
i15 i15
1
104 104
AVG_BE 54 VG 54
525 525
Avg ;
10 30 SRR
115 115
2480 2434, Ust, 0. 4%, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 2487.64 3427 54.00 -19.73 3211 30.80 5.46 3410 400 4 AVERAGE 1 2480.00 77.81 ------ ------ 75.66 30.80 5.46 3411 400 4 RVERAGE

Sporton International Inc. (Shenzhen)
TEL : 86-755-8637-9589
FAX : 86-755-8637-9595

Page Number 1 C22 0of C34
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Pol. Horizontal Vertical
Lol Date: 025,029 Lol Date: 2025029
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
WG 54 WG 54
Peak 515 !
MNWJWJW'\” ) A S it Wmﬂwwwmn i
k) 30
Avg
115 fr.
3000 000, 1 15000, 18000 3000 G000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4960.00 41.33 74.00 -32.67 61.04 36.64 B.46 64.81 --- - Peak 1 4960.00 43.14 74.00 -30.86 62.85 36.64 B.46 64.81 --- - Peak
1 7440.00 42.04 74.00 -31.95 60.08 36.76 10.17 64.97 --- - Peak 1 7440.00 42.31 74.00 -31.69 60.35 36.76 10.17 64.97 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C23 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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Report No. : FR402403B

16
Mode Band Edge
2400-2483.5_Bluetooth-LE_CHO00_2402MHz
ANT 11
Pol. Horizontal Fundamental
. Lo i) Date: 20260221 vl i) Date: 20250221
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
525 i 525
Peak - . I ' " A N et " 4 Pt
30 30 i
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 BRL77 4400 74.00 -19.99 42.03 30.78 5.35 3415 136 22 PEAK 1 2400.00 BB.61 -----v ---om- B6.60 30.78 537 4.4 1% 22 PEAK
Lol i) Date: 20260221 Lol i) Date: 20250221
1225 1225
1050 1040
s s 1
104 104
VG 54
525 525
Avg 1
10 30 b
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 132439 36.08 54.00 -17.92 34.19 30.76 530 34.17 136 22 AVERAGE 1 240.00 86,34 - ------ B4.33 3078 5.37 3414 136 22 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C24 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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16

Mode Band Edge

2400-2483.5_Bluetooth-LE_CH00_2402MHz

ANT 11
Pol. Vertical Fundamental
. Lo i) Date: 20260221 vl i) Date: 20250221
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
525 1 525
Peak ‘ - VTN
10 10"
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 138870 44.62 74.00 -19.38 42.62 30.78 5.36 3414 119 339 PEAK 1 402,00 9139 ---eev oomeee B9.38 30.78 537 4.4 119 339 PEAK
Lol i) Date: 20260221 Lol i) Date: 20250221
1225 1225
1050 1040
1
i15 i15
104 104
VG 54
525 525
Avg 1
10 ot 30 " sl
st iAo
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 1389.80 37.33 54.00 -16.67 35.33 30.78 5.36 34.24 119 339 AVERAGE 1 20.00 89.27 ------ -=---- B7.26 30.78 5.37 3414 119 339 AVERAGE
Sporton International Inc. (Shenzhen) Page Number 1 C250f C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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Pol. Horizontal Vertical
Lo @) Date: 2025.02-21 . Lo di) Date: 2025-02-1
1225 1225
875 875
PEAK T4 PEAK 74
g g
AVG 54 AVG_54
Peak 525 1 e ol i
e e pobtton? s st P B AT b
Avg 30 30
115 .
3000 000, 9000, 12000. 15000, 18000 3000 G000, 9000, 12000, 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TRos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndin B BN Bn & B o Wl din B BN Bn & B o
1 40400 43.44 7400 -30.5 62.95 3639 B.94 6484 --- - Peak 1 480400 43.69 74.00 -30.31 63.20 36.39 B.94 6484 --- - Peak
Sporton International Inc. (Shenzhen) Page Number : C26 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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Pol. Horizontal Vertical
Lol Date: 025,029 Lol Date: 2025029
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
o WG 54 WG 54
onei ]
Peak - W .y A P L R - L«lw i e SN R I
%0 30
Avg
115 fr.
3000 000, 1 15000, 18000 3000 G000, 9000, 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4880.00 42.48 74.00 -31.50 62.08 36.51 B.71 64.82 --- - Peak 1 4880.00 43.82 74.00 -30.18 63.42 36.51 B.71 64.82 .- - Peak
1 T30.00 £3.08 74.00 -30.92 61.02 36.88 10.18 65.00 --- - Peak 1 730.00 45.24 74.080 -28.76 63.18 36.88 10.18 65.80 - -~ Peak
Sporton International Inc. (Shenzhen) Page Number : C27 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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18
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 11
Pol. Horizontal Fundamental
. Lo i) Date: 20260221 vl i) Date: 20250221
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 i 525
Peak Ivcbodsecaiopivamrn . ol o A -
10 30 -
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 28358 45.09 74.00 -18.91 42.94 30.80 5.6 3411 100 314 PEAK 1 280.00 96.28 -----v -oooe- 9413 30.80 5.46 3411 100 34 PEAK
Lol i) Date: 20260221 Lol i) Date: 20250221
1225 1225
1050 1040
1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg 1
10 30 = 4
115 115
2480 243, 88, 0. 4%, 200 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2483.64 36,21 54.00 -17.79 34.06 30.80 5.46 34.11 160 314 AVERAGE 1 2480.00 94.23 ------ ------ 92.08 30.80 5.6 3411 100 314 AVERAGE
Sporton International Inc. (Shenzhen) Page Number . C28 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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18
Mode Band Edge
2400-2483.5_Bluetooth-LE_CH39_2480MHz
ANT 11
Pol. Vertical Fundamental
. Lo i) Date: 20260221 vl i) Date: 20250221
1225 1225
1050 1040 1
i15 i15
PEAK_BE 74 PEAK_74
104 14
525 1 525
Peak bbbttt o s o
10 B0
115 115
240 84, s, 0. 5. 2500 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 8372 46.92 74.00 -17.08 44.77 30.80 5.6 3411 119 293 PEAK 1 2480.00 97.96 -----v -=noe- 95.81 30.80 5.46 3411 119 7293 PEAK
Lol i) Date: 20260221 Lol i) Date: 20250221
1225 1225
1050 1040 1
i15 i15
104 104
AVG_BE 54 AVG 54
525 525
Avg 1 ﬂ
10 30 ! ; ’ —
115 115
2480 243, Ust, 0. 243, 200 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Read At Cable Preanp APos TPos Linit Read At Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
MeBinBn B B B B B @ dyg Wb B B BN B B B o dy
1 2486.84 36.14 54.00 -17.86 33.99 30.80 5.46 34.11 119 293 AVERAGE 1 2480.00 96.13 ------ ------ 93.98 30.80 5.6 3411 119 293 AVERAGE
Sporton International Inc. (Shenzhen) Page Number 1 C29 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




SPORTON LAB.

FCC RF Test Report

Report No. : FR402403B

Pol. Horizontal Vertical
.. Lol dBi) Date: 2025-02-1 Lol dBim) Date: 2025-02-1
1225 1225
1050 105,
815 LIt
PEAK 74 PEAK 74
100 100
G 54 G 54
Peak i 1 gt s 1 z st g i ik
¥ iy it o pabttonplats ety I Py
MWWW Lo S‘Eﬂw"‘“
Avg
115 fr.
3000 6000, 1 15000. 18000 3000 6000 1 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos Tos Linit Read  Ant Cable Preanp APos TPos
Freq Level Line Margin Level Factor Loss Factor Renark Freq Level Line Margin Level Factor Loss Factor Renark
Woddndiin & BN Bh & B o g Wodndiin & BN Bh & B @ g
1 4960.00 42.79 74.00 -31.21 62.50 36.64 B.46 64.81 --- - Peak 1 4960.00 44.29 74.00 -29.71 64.00 36.64 B.46 64.81 - --- Peak
1 7440.00 42.55 74.00 -31.45 60.59 36.76 10.17 64.97 --- - Peak 1 7440.00 45.08 74.00 -28.92 63.12 36.76 10.17 64.97 - -~ Peak
Sporton International Inc. (Shenzhen) Page Number : C30 of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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Pol. Horizontal Vertical

MLW(UMVW Date: 2025-01-21 MLM(‘MVM Date: 2025-01-21

700 700

60. 60,

FOC CLASSB| FCC CLASS 8|
il i
I— S—
L -
g
" 3 4 ] 0
Wmm PRIl N"N g A

20.0 1 ‘N i’ W
QP/ MJ | A

104
Peak

3 4 18, 612, 806. 1000 . 18, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos TPos Linit Read  Ant Cable Preamp APos TPos
Freq Level Line Margin Level Factor Loss Factor Remark Freq level Line Margin Level Factor Loss Factor Remark
Miz dBuV/m dBuV/m  d8 BV dB/m B B m deg Miz dBuv/m dBuV/m  dB dBY dB/m B B

1 30.00 21.99 40.00 -18.01 27.67 15.29 @.53 .50 - --- Peak 1 3194 29.50 40.00 -10.50 36.28 24.25 @.55 .58 - --- Peak

2 6977 19.26 40.00 -20.74 37.61 12.42 0.83 3.60 ---  --- Peak 2 7n68 2445 40.00 -15.55 42.50 12.70 @.85 3160 ---  --- Peak

3 19.24 30.24 43.50 -13.26 43.08 17.70 1.2 31.66 ---  --- Peak 3 1827 29.10 43.50 -14.40 41.99 17.66 1.1 .66 - --- Peak

4 189.08 31.06 43.50 -12.44 46.32 14.86 1.40 3.2 ---  --- Peak 4 190,05 25.93 43.50 -17.57 4119 14.86 1.40 3152 - --- Pesk

5 318.09 33.99 46.00 -12.01 43.96 19.72 1.87 3.5 ---  --- Peak 5 3.4 18.23 46.00 -17.77 38.33 19.82 1.85 .57 - --- Pesk

6 966.05 30.77 54.00 -13.13 26.58 31.73 3.26 30.80 ---  --- Peak 6 965.08 31.B1 54.00 -22.19 27.61 31.75 3.25 30.80 ---  --- Peak

Sporton International Inc. (Shenzhen) Page Number : C3lof C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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35
Mode Band Edge
2400-2483.5_Bluetooth-LE_CHO0_2402MHz+LTE B48 Link
ANT 10
Pol. Horizontal Fundamental
. Lo i) Date: 2025-02-20 vl i) Date: 2025-02-20
1225 1225
1050 1040
i15 i15
PEAK_74
104 14
525 4 525
Peak i y | PUYYRT PRTI e ﬂ.ﬁj W“MWWMWMMWWWLM M it w4
10 30
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.80 49.07 74.00 -24.93 47.07 30.78 5.36 3414 334 86 PEAK 1 402,00 B2.24 ----ev -omeee 80.23 30.78 537 4.4 34 BGPEAK
Lol i) Date: 2025-02-20 Lol i) Date: 2025-02-20
1225 1225
1050 1040
i15 i15 1
104 104
VG 54
525 525
Avg J
Bl J IR
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 200, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.91 41.39 54.00 -12.61 39.39 30.78 5.36 34.24 334 86 AVERAGE 1 20.00 80.75 ------ -=---- 18.74 3078 5.37 3414 334 86 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C320f C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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35
Mode Band Edge
2400-2483.5_Bluetooth-LE_CHO0_2402MHz+LTE B48 Link
ANT 10
Pol. Vertical Fundamental
. Lo i) Date: 2025-02-20 vl i) Date: 2025-02-20
1225 1225
1050 1040
1
i15 i15
PEAK_74
104 14
525 1 525
Peak i . s i s
%0 35IUMMMMMNWNNW !
115 115
1 . 2150 1. 1. M5 1000 1400. 1800. 0. 2600. 3000
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.80 47.58 74.00 -26.42 45.58 30.78 5.36 3414 100 329 PEAK 1 240200 90.38 ----ev -omee- B8.37 3078 5.37 3414 100 329 PEAK
Lol i) Date: 2025-02-20 Lol i) Date: 2025-02-20
1225 1225
1050 1040
i15 i15 !
104 104
VG 54
525 525
Avg !
10 30 e - DU EPPPRTRRERSSURSEER
115 115
1 . pii) JATHS 2, 45 100 1400. 1800. 20, 2600. 300
Frequency (MHz) Frequency (MHz)
Linit Margin Read At Cable Preanp APos TPos Linit Margin Read At Cable Preamp APos TPos
Freq Level Line (dB) Level Factor Loss Factor Renark Freq Level Line (dB) Level Factor Loss Factor Renark
Wb BE Bl B B B @ dyg Mo BB BN B B B o dy
1 1389.91 39.97 54.00 -14.03 37.97 30.78 5.36 34.24 100 319 AVERAGE 1 24000 88.41 ------ ------ 86.40 30.78 5.37 3414 100 329 AVERAGE
Sporton International Inc. (Shenzhen) Page Number : C330f C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595




SPORTON LAB.

FCC RF Test Report

Report No. : FR402403B

Pol. Horizontal Vertical
ygLeve (B} Date: 2025-02-20 NEIL) Date: 2026.0-20
1225 1225
105 1054
915 815
PEAK_T4 PEAK_T4)
0.0 0.0
Peak AVG_54 o4 AVG_54)
ea
Avg i 0
1 175
3000 6000. 12000 15000. 18000 3000 6000 9000. 12000, 15000. 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp APos  TPos Linit Readl At Cable Preamp APos  TPos
Freq Level Line Margin level Factor Loss Factor Remark Freq Level Line Margin Level Factor Loss Factor Remark
Mz dBuV/m dBuV/m  dB BV dB/m B A8 m deg Miz dBuV/m dBuV/m B dBuV dB/m B A8 m deg
1 4804.00 46.28 74.80 -27.72 34.45 36.39 8.4 3350 --- - Peak 1 480400 4.5 74.00 -77.48 34.69 3639 .94 3350 - - Peak
Remark: All signals exceeding the limit are fundamental frequency signals and can be ignored.
Sporton International Inc. (Shenzhen) Page Number : C34 0of C34

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
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Report No. : FR402403B

Appendix D. Duty Cycle Plots

<ANT 10>:

Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
Bluetooth LE 1Mbps 51.32 0.388 2.577 3KHz
Bluetooth LE 2Mbps 38.06 0.204 4.902 10KHZ

Bluetooth LE 1Mbps
Spectrum | u%:
Ref Level 30.00 dBm Offset 11.30 dB @ RBW 10 MHz
ko Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL
@® 1Pk Max
D3[1] -0.49 dB
756.00 ps
20 dem mM1[1] 9.59 dBm
10 % D2 D3 502.00 ps
= Y T
0 dBm
-10 dBm
-20 dBn
-30 dBer . ! |
30 B R PO o [URIIRTR TR L
-40 dBm
-50 dBm
-60 dBm
CF 2.402 GHz 1001 pts 200.0 pus/
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 502.0 ps 9.59 dBm
pD2| ™M1 388.0 ps -0.44 dB
D3| M1 756.0 ps -0.49 dB
v S —
L )i ) (IR wa
Sporton International Inc. (Shenzhen) Page Number : D1 of D4
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595
FCC ID: WYPS3111




SPORTON LAB.

FCC RF Test Report

Report No. : FR402403B

Bluetooth LE 2Mbps

Spectrum

=)

Ref Level 30.00 dBm
o Att 30 de
SGL

Offset 11.30 d8 @ RBW 10 MHz
@ SWT 2ms @ VBW 10 MHz

@ 1Pk Max

D3[1]

M1

(=]
=]

mi[1]

-0.15 dB
536.00 ps
9.47 dBm
474.00 ps

-10 dBmj

-20 dem)

-30 dBm)|

-40 dBm

-50 dBm

-60 dBm

CF 2.402 GHz

1001 pts

200.0 ps/

Marker
Type | Ref | Trc |

X-value | Y-value |

Function |

Function Result |

M1 |1
D2 Mi| 1
D3| M1| 1

474.0 ps |
204.0 ps
536.0 ps

9.47 dBm |
-0.54 dB |
-0.15dB |

( it

i ee

Sporton International Inc. (Shenzhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID: WYPS3111

Page Number : D2 of D4
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<ANT 11>:
Band Duty Cycle(%) T(ms) 1/T(kHz) VBW Setting
Bluetooth LE 1Mbps 51.32 0.388 2.577 3KHz
Bluetooth LE 2Mbps 37.69 0.202 4.950 10KHZ

Bluetooth LE 1Mbps

Spectrum D%I
Ref Level 30.00 dBm Offset 11.30 d8 @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ VYBW 10 MHz
SGL
® 1Pk Max
D3[1] -0.29 dB
756.00 ps
M1[1] 7.96 dBm
nb e 410.00 ps
—
n " L
HRT TR SRR
-40 dBém
-50 deém
-60 dém
CF 2.402 GHz 1001 pts 200.0 ps/
Marker
Type| Ref | Trc| X-value | Y-value | Function | Function Result |
M1 | 1 410.0 ps 7.96 dém
D2 M1 1 388.0 ps -0.03 dB
D3] M1 1 756.0 ps -0.29 dB
e —
)|
( )il ] G we
Sporton International Inc. (Shenzhen) Page Number : D3 of D4

TEL : +86-755-8637-9589
FAX : +86-755-8637-9595
FCC ID: WYPS3111



saroniis. FCC RF Test Report

Report No. : FR402403B

Bluetooth LE 2Mbps

Spectrum u:vn
Ref Level 30.00 dBm Offset 11.30 dB @ RBW 10 MHz
jo Att 30 dB @ SWT 2ms @ VBW 10 MHz
SGL

@ 1Pk Max

D3[1] -0.08 dB
536.00 ps
20 dBm M1[1] 8.18 dBm

M1 o = 676.00 ps
No Inl
10 der“ - A - —- e e——

0 dBm
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Type | Ref | Trc | X-value | Y-value |  Function |
M1 | 1 676.0 ps 8.18 dBm |
D2 M1 1 202.0 ps 0.17 dB |
D3] ™M1 1 536.0 ps -0.08 dB |
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